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CUSTOMER NAME: DONGGUAN HENGSHENG POLYBAG CO., LTD 

ADDRESS: LIJIAFANG INDUSTRIAL PARK, SHIPAI TOWN, DONGGUAN, 

GUANGDONG, 523336, CHINA 

 

Sample Name : Autoclave biohazard bags 

Product Specification : 65*90cm*0.05mm 

Product or Lot No. : 202206 

Manufacturer : Dongguan Hengsheng Polybag Co., Ltd 

Material and Mark : HDPE 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
SGS Ref. No. : GZMR220601834001 

Date of Receipt  : Jun 14, 2022 

Testing Start Date  : Jun 14, 2022 

Testing End Date : Jun 20, 2022 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. Shenzhen Branch 
Testing Center 

 

Jessie Ho 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result 

1  
Impact Resistance by the Free-

Falling Dart Method 
ASTM D1709-16aε1 Method A 221g 

 

Original Sample Photo:  

 

Original sample A 
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Test Item: Impact Resistance by the Free-Falling Dart Method 

Sample Description: Film 

Test Method: ASTM D1709-16aε1 Method A 

Test Condition: 

Specimen thickness: 0.05mm (provide by client) 

Lab Environmental Condition: (23±2)℃, (50±5)%RH 

Test Result: 

Test Item Test Result 

Impact Resistance by the Free-Falling Dart 

Method 
221g  

Note:  

1.The inside surface was faced to the falling dart. 

2.Test specimens were cut from the sample. 

3.The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou 

Branch. 

 

Test Photo: 

 
During Test Before Test 
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Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

Falling Dart 

Impact Tester 
FDI-01 GZMR-PL-E181 2022-03-25 2023-03-24 

******** End of report******** 
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